
 

 

 

 

 

 

 

 

GENERAL SEWER PLAN 

 

 

 

CITY OF 

NORTH BONNEVILLE,  

WASHINGTON 

 

 

 

 
 

 

Updated 

by 
 

Ronald A. Bush 
16151 SE Bluff Road 

Sandy, Oregon 97055 

February 2009 

 

Original Document Prepared 

by 

 

Parametrix, Inc. 
7820 NE Holman, Suite B-6 

Portland, OR 97218 

June 1998



 

City of North Bonneville, WA i  

General Sewer Plan  April 2007, Modified March 2008 

CERTIFICATE OF ENGINEER 

 

GENERAL SEWER PLAN 
 

The technical material and data contained in this document were prepared or reviewed and 

updated by the undersigned. 

 

 

 

 

 

______________________________________________ 

      Ronald A. Bush., P.E., Project Engineer 
[...]
metals content of the sludge solids to determine if land application of the biosolids would be 

permissible under the requirements of the proposed Ecology regulations. 

 

4.3.19  WWTP utilities.  The WWTP is presently served by the public electric, water, and 

telephone utilities.  These systems area reported adequate to meet the demands of the WWTP.  

The water system is separated from the WWTP water distribution system by a reduced pressure 

zone backflow preventer. 

 

The existing telemetry system is essentially unchanged since the WWTP and pumping stations 

were originally built.  Several functions of the system are reported to be no longer reporting 

correctly and require operator visits to determine the true cause of alarm warnings.   The system 



 

City of North Bonneville, WA 4-19  

General Sewer Plan  April 2007, Modified Mar 2008 

for the water and the wastewater utilities need to be reviewed in conjunction with those of the 

other City functions and the telemetry system upgraded to meet current requirements.  A portion 

of the cost of the telemetry system upgrade is already budgeted, but an additional $4,000 will be 

required to complete that work. 

 

4.3.20  Control building.  The building provides space for the office, laboratory, vehicle and 

generator storage, and rest rooms.  Air blowers, chlorination feed equipment, electric panels, and 

record storage are also in this building.  The building is in generally satisfactory condition and 

requires only regular maintenance.   

 

It is proposed that a new equipment storage building be constructed.  The adjacent storage 

building needs to have its’ roof replaced, gutters installed, and a new entry door.  These 

improvements are scheduled for 1999.  A building is also needed to store the backhoe, dump 

truck, and sand for road maintenance.  That building is proposed for 2002. 

 

4.3.21  Site.  The roads and general site are satisfactory.  Continued regular maintenance should 

adequately meet the needs for future requirements. 

 

Based on the existing city limits, the current site is adequate for all future development. 

However, should additional land become necessary there is adequate adjacent land for expansion 

of the plant,. 

 

4.3.22  Monitoring and Records 
 

Monitoring of the sludge digester, decant, and drying beds for total and volatile solids should be 

consistently conducted.  The following minimum monitoring is recommended to enhance 

process control, monitor performance, and meet regulatory requirements: 

 

 Waste activated sludge, digester, and digester decant – twice monthly each. 

 Sludge drying beds – influent and effluent twice annually. 

 

The records of the system are stored at both City Hall and the WWTP.  The records include the 

record drawings of the sewage collection system, pumping stations, and WWTP; operating 

manuals for the system; equipment inventories; maintenance schedules; and monthly operating 

records. 

 

4.3.23  Potential for Effluent Reuse 

 

According to RCW 90.46, it is highly desirable to develop facilities to provide reclaimed water 

to replace potable water in nonpotable applications, to supplement surface and groundwater 

supplies, and to assist in meeting future water requirements. 

 

Potential reuse of wastewater effluent includes the following applications: 

 Irrigation for agriculture. 

 Industrial process water. 

 Architectural features, landscape enhancement, or ornamental fountains. 



 

City of North Bonneville, WA 4-20  

General Sewer Plan  April 2007, Modified Mar 2008 

 Recreational uses. 

 Groundwater recharge. 

 Fish and wildlife habitat creation or enhancement. 

 

Any of these applications would require costly capital expenditures to provide piping from the 

treatment plant and appropriate equipment to implement the application. For the most part, 

effluent requirements would be more stringent, requiring additional, more costly, tertiary 

treatment at the treatment plant. 

 

In addition, there would be comprehensive monitoring required to ensure that the health and 

safety of citizens is protected and to comply with Federal and State regulations.  There would be 

increased monitoring requirements and accompanying laboratory analyses that would also 

increase annual costs. 

 

Of these alternatives, a potential application in North Bonneville is the irrigation of the golf 

course.  However, the costs for the pipeline to transport the effluent, additional tertiary treatment 

requirements, and additional monitoring make this option cost prohibitive.  The golf course has a 

dedicated well, not connected to the City’s potable water system. 

 

Finally, the North Bonneville wastewater treatment plant is only a few hundred feet from the 

Columbia River. Any alternative water use would be hard pressed to select wastewater effluent 

in lieu of drawing water directly from the Columbia River, which would not have the 

accompanying treatment needs, regulatory restrictions, potential hazards, and perception issues 

to overcome. 

 

Because of the limited opportunities and the high capital and operating costs, the reuse of 

effluent is impractical for the North Bonneville wastewater treatment plant. 

 



 

City of North Bonneville, WA 5-1  

General Sewer Plan  April 2007, Modified March 2008 

5.0  ALTERNATIVES 
 

 

To provide wastewater treatment capacity to accommodate future population growth, three 

alternatives were evaluated: 

 

 Upgrade the existing WWTP. 

 Provide a new parallel treatment train. 

 Provide a new WWTP. 

 

Redundancy will be provided for each of these alternatives to meet Ecology’s requirements.  The 

existing equalization basin and disinfection systems would be utilized with each of the proposed 

alternatives.  It is assumed that needed improvements identified for the grit chamber, 

comminutor, Parshall flume, influent and effluent flow meters, equalization pumps, and chlorine 

feed system in the current WWTP will be done for all of the alternatives.  If the second or third 

alternative is selected, the second clarifier and new blowers and aeration system would not be 

needed. 

 

The soils at the site are adequate for any of the types of structures that are normally constructed 

at wastewater treatment plants. The soils are wet silty sands. In the winter of 1996 and summer 

of 1997, 10 foot deep test holes were dug at the treatment plant site to determine if there are 

groundwater issues. No groundwater was found. These results are similar to those found in the 

geotechnical explorations from the original plant construction in 1975. Those results further 

showed that the loose sand layer is 7 to 10 feet deep and is underlain by a medium dense to very 

dense sand layer. 

 

Order of magnitude opinions of probable cost were prepared for each alternative.  These costs 

were based upon selected vendor ―budget‖ prices for equipment, gross unit costs for piping and 

structures, with installation costs being a percentage of the equipment.  The costs should be 

conservative.  Costs for electrical and site work, engineering, contingencies, and other costs were 

not included in this alternative comparison but will be added to the recommended alternative. 

  

 

5.1  Alternative No. 1 - Upgrade the existing WWTP 

 

For this alternative, the existing WWTP would be retained and selected unit processes upgraded 

as needed to provide for future growth and meet redundancy requirements.  As discussed in 

previous sections, the existing WWTP would require improvements to include removal of the 

grit chamber and comminutor, upgrading the Parshall flume, influent and effluent flow meters, 

equalization pumps, and chlorine feed system and installation of a new fine wastewater screen.  

In addition, repairs being made to the telemetry system must be completed.  These are common 

to all alternatives including this one.   

 

The major shortcoming with the existing system (after the above improvements are 

implemented) is the lack of redundancy in the following units: 

 



 

City of North Bonneville, WA 5-2  

General Sewer Plan  April 2007, Modified March 2008 

 Aeration Basin – Although there are two aeration basins currently, the structural ability of 

the dividing wall is reportedly insufficient to allow one tank to be dewatered while the 

adjacent tank is full of liquid.  To allow needed redundancy, the dividing wall needs to be 

reinforced.  Appendix F contains a preliminary review of reinforcing methods. 

 Clarifier – A second clarifier is needed. 

 

A schematic of the proposed system is shown in Figure 5-1.  The design criteria for the upgraded 

existing WWTP is listed in Table 5-1 
 

 

Table 5-1.  Design Criteria for Alternative No. 1 - Upgrade the Existing WWTP To 2025 

 

Feature Average Capacity Max Day Capacity Approximate Dimensions 

Flow 160,000 gpd 640,000 gpd  

Aeration Basin 10.5 ppd BOD/ 

1000 cf 

384 ppd BOD Two 61,000 gallon basins 

Clarifier 340 gpd/sf 1,550 gpd/sf Existing at 18 ft diameter, 

New at 25 ft diameter 

Return/Waste 

Sludge Pumps 

100 gpm  Two pumps at rated capacity 

 

 



 

City of North Bonneville, WA 5-3  

General Sewer Plan  April 2007, Modified March 2008 

Figure 5-1 



 

City of North Bonneville, WA 5-4  

General Sewer Plan  April 2007, Modified March 2008 

The new secondary clarifier would be mounted in a circular concrete basin.  The 2007 costs for 

the parallel train alternative are listed in Table 5-2. 
 

 

Table 5-2.  Opinion of Probable Construction Cost for Alternative No. 1 - Upgrading the Existing WWTP 

 

 

Item 

 

Description/Notes 

2007 Cost Year 

Needed 

Work common to all alternatives -    

1 Headworks Replace existing Headworks $153,000 2008 

  Fine Screen    

 Parshall Flume     

    

2 New equalization basin 

pumps 

3@250 gpm 

New Sump pump and high-water alarm (work in 

existing confined space) 

$15,000 2008 

    

3 Chlorine feeder Increased max capacity to 40 ppd $4,000 2008 

    

4 Telemetry Upgrade to match improvements $20,000 2008 

    

    

Work specific to this alternative   

5 Improvements to existing 

aeration basin 

Strengthen interior Partitions between aeration basin 

to permit individual tank dewatering, Replace 

Mechanical Systems, Rehabilitate Steel Surfaces, 

Repainting 

$200,000 2008 

6 Improvements to existing 

aeration basin 

Replace diffusers $65,000 2008 

7 New parallel clarifier Addition of 25 ft. dia. Clarifier in concrete tank $400,000 2008 

8       Electrical Electrical Wiring and Panels $100,000 2008 

9 Yard piping and 

Improvements 

Decant return piping to FEB 

Sludge recycle and waste pumping and piping, and 

Effluent piping 

Gravel and Asphalt Concrete 

$7,000 

$33,000 

 

$30,000 

2008 

2008 

 Total $1,027,000  

 

One drawback to this alternative is that the age of the original steel structure that makes up the 

working mechanisms within the ―Donut‖ treatment plant are in excess of 30 years old. It is 

intended that the systems will be rehabilitated during this process to extend the life of the 

existing units for at least 10 years. The systems have not been inspected since they have been put 

into service because of the lack of redundancy within the system. When the system is taken 

down during the upgrade process there is a possibility that what we find is that the steel 

components are so corroded that they may not be able to be rehabilitated and replacement will be 

necessary in a timeframe much shorter than is being anticipated in this analysis. If that does 

occur the cost of this alternative would increase by $250,000. 



 

City of North Bonneville, WA 5-5  

General Sewer Plan  April 2007, Modified March 2008 

5.2  Alternative No. 2 - Provide a New Parallel Treatment Train 
 

For this alternative, a parallel treatment train would be provided to closely match the existing 

aeration basin and clarifier treatment system.  A similar package type WWTP is proposed.  A 

schematic of the proposed system is shown in Figure 5-2.  The design criteria for the parallel 

train is listed in Table 5-3. 
 

 

Table 5-3.  Design Criteria for Alternative No. 2 - New Parallel Treatment Train 

 

Feature Average Capacity Max Day Capacity Approximate Dimensions 

Flow 160,000 gpd 640,000 gpd  

Aeration Basin 10.5 ppd BOD/ 

1000 cf 

384 ppd BOD Two 61,000 gallon basins 

Clarifier 340 gpd/sf 1,550 gpd/sf 25 ft diameter 

Return/Waste 

Sludge Pumps 

100 gpm  Two pumps at rated capacity 

 

The parallel train would be mounted in a circular concrete basin.  The 2006 costs for the parallel 

train alternative are listed in Table 5-4. 



 

City of North Bonneville, WA 5-6  

General Sewer Plan  April 2007, Modified March 2008 

 

Figure 5-2 



 

City of North Bonneville, WA 5-7  

General Sewer Plan  April 2007, Modified March 2008 

 

Table 5-4.  Opinion of Probable Construction Cost for Alternative No. 2 - Parallel Treatment Train 

 

Item Description/Notes 1998 

Cost 

Year  

Needed 

Work common to all alternatives - 

1 Headworks New Headworks $153,000 2008 

 Wastewater 

Screen 

   

 Parshall Flume     

    

2 New equalization 

basin pumps 

3@250 gpm 

New Sump pump 

High-water alarm (work in existing confined space) 

$15,000  

    

3 Chlorine feeder Increased max capacity to 40 ppd $4,000  

    

4 Telemetry Upgrade to match improvements $20,000  

    

    

Work specific to this alternative - 

5 Improvement to 

existing 

Treatment Unit 

Repainting, Structural Improvements, Replace 

Mechanical, Diffusers 

$265,000 2008 

6        Electrical Electrical Wiring and Panels $100,000 2008 

7 New package 

WWTP 

Additional 52-ft. diameter concrete tank with steel 

partitions between aeration, clarifier, and aerobic 

digestion sections, with clarifier mechanism, bridge, 

blowers, diffusers, and controls. 

$870,000 2008 

8 Yard piping and 

Improvements 

Decant return piping to F.E.B. 

Sludge recycle and waste pumping, and 

Effluent piping. 

Gravel and Asphalt Concrete 

$7,000 

$33,000 

 

$30,000 

2008 

2008 

 

2008 

 Total $1,496,000  

 

The same issue that exists for alternate number 1, pertaining to the physical condition of the 

existing treatment unit, also exists with this alternative. If the condition of the existing treatment 

unit has deteriorated to a degree greater that would allow it to be rehabilitated then replacement 

of that that unit in a shorter time frame would be required. This would increase the cost of this 

alternative by $250,000.



 

City of North Bonneville, WA 5-8  

General Sewer Plan  April 2007, Modified March 2008 

5.3  Alternative No. 3 - Provide a New Sequencing Batch Reactor Treatment Plant 

 

For this alternative, a new WWTP would be provided to replace the package treatment system.  

A sequencing batch reactor (SBR) type WWTP will be evaluated.  An SBR will be evaluated for 

new construction because it will eliminate the need for separate tankage for aeration and 

clarifiers and thus reduce the volume of tanks for construction.  The SBR will also reduce the 

size of pumps needed because no return sludge pumps are necessary. The SBR technology also 

inherently provides for flow equalization during the fill cycle.  The SBR units discharge during 

only part of the cycle, however, and the chlorination facilities must be designed to accommodate 

that discharge pattern.  Two parallel SBRs would be provided – each in a rectangular concrete 

tank with a common wall.  The existing aeration basin and clarifier could be retained for sludge 

storage. 

 

A schematic of the proposed system is shown in Figure 5-3.  The design criteria for the new SBR 

WWTP is listed in Table 5-5. 
 

 

Table 5-5.  Design Criteria for Alternative No. 3 -  New SBR WWTP 

 

Feature Average Capacity Max Day Capacity Approximate Dimensions 

Flow 160,000 gpd 640,000 gpd  

Aeration Basin 166 ppd BOD 384 ppd BOD Two parallel units 

Clarifier   No separate tank needed, incorporated 

into SBR 

Waste Sludge 

Pumps 

25 gpm  Two pumps at rated capacity 

Aerobic digester 3cf/capita or 

34,000 gal 

 Two parallel units – reuse existing 

61,000 gal aeration basin – install 

divider wall. 

 

The SBRs would be mounted in one rectangular concrete basin, with a common wall separating 

the each SBR. Due to the batch process of an SBR and the high discharge flows from the 

decanter an exterior equalization basin will be necessary to allow metered flow to enter the 

chlorine contact basin. The metered flow would be accomplished by pumping from the 

equalization basin to the chlorination facilities. The existing blowers and controls will all be 

replaced to facilitate the operation of the treatment facility. The 2007 costs for the parallel train 

alternative are listed in Table 5-6. 



 

City of North Bonneville, WA 5-9  

General Sewer Plan  April 2007, Modified March 2008 

Figure 5-3 

 



 

City of North Bonneville, WA 5-10  

General Sewer Plan  April 2007, Modified March 2008 

 

Table 5-6. Opinion of Probable Cost for Alternative No. 3 – New SBR WWTP 

 

Item Description/Notes 1998 

Cost 

Year  

Needed 

Work common to all alternatives - 

1Headworks Parallel existing units $153,000 2007 

Wastewater 

Screen 

   

Parshall 

Flume  

   

    

2New 

equalizat

ion basin 

pumps 

3-250 gpms 

New Sump pump 

High-water alarm (work in existing 

confined space) 

$15,000 2007 

    

3 Chlorine 

feeder 

Increased max capacity to 40 ppd $4,000 2007 

    

4Telemetry Upgrade to match improvements $20,000 2007 

    

    

Work specific to this alternative - 

5 Convert 

existing 

unit to 

Digester 

Drain and clean existing tanks $67,000 2007 

6 New 

SBR facilities 

Parallel concrete tanks for 

aeration/decanting/EQ basins with 

blowers, diffusers, decanting mechanisms, 

valves, controls, and piping. 

$1,216,000 2007 

7       

Electrical 

Electrical Wiring, Controls and Panels $200,000 2007 

8 Yard 

piping and 

Improvements 

Decant piping 

Influent and effluent piping, and effluent 

pumping. 

Gravel and Asphalt Concrete 

$10,000 

$60,000 

 

$30,000 

2007 

2007 

 

2007 

 Total $1,775,000  

 



 

City of North Bonneville, WA 5-11  

General Sewer Plan  April 2007, Modified March 2008 

5.4  Alternative No. 4 - Provide a New Treatment Plant (Biolac) 

 

For this alternative, a new WWTP would be provided to replace the package treatment system.  

A process manufactured by Parkson Corporation called ―Biolac‖ will be evaluated.  The 

―Biolac‖ system is an extended aeration activated sludge process that is well represented 

throughout the Pacific Northwest and has been shown to be easy to use, reliable and affordable. 

The ―Biolac‖ system is a complete primary treatment system including aeration basins using fine 

bubble diffusion and rectangular hopper type clarifiers. The system is a ―flow-through‖ system 

and will not require that the existing chlorination facilities be upgraded at this time.  Two parallel 

aeration basin/clarifiers would be provided .  The existing aeration basin and clarifier could be 

retained for sludge digestion and storage. 

 

A schematic of the proposed system is shown in Figure 5-4.  The design criteria for the new 

―Biolac‖ WWTP is listed in Table 5-6. 
 

 

Table 5-7.  Design Criteria for Alternative No. 4 -  New ―Biolac‖ WWTP 

 

Feature Average Capacity Max Day Capacity Approximate Dimensions 

Flow 160,000 gpd 640,000 gpd  

Aeration Basin 166 ppd BOD 384 ppd BOD Two parallel units 

Clarifier   Two patallel units 

Waste Sludge 

Pumps 

25 gpm  Comes as part of the Biolac Package 

Aerobic digester 3cf/capita or 

34,000 gal 

 Two parallel units – reuse existing 

61,000 gal aeration basin – install 

divider wall. 

 

The ―Bio-Lac‖ system would be located just south of the existing treatment building and 

headworks. It would be fully operational prior to taking any of the existing treatment facilities 

off ling. The aeration basins and clarifiers would be elevated 6 feet to allow gravity flow to enter 

the chlorine contact basin. The existing blowers and controls will all be replaced to facilitate the 

operation of the treatment facility.  The 2006 costs for the parallel train alternative are listed in 

Table 5-8. 



 

City of North Bonneville, WA 5-12  

General Sewer Plan  April 2007, Modified March 2008 

Figure 5-4 

 



 

City of North Bonneville, WA 5-13  

General Sewer Plan  April 2007, Modified March 2008 

 

Table 5-8. Opinion of Probable Cost for Alternative No. 4 – New ―Biolac‖ WWTP 

 

Item Description/Notes 1998 

Cost 

Year  

Needed 

Work common to all alternatives - 

1 Headworks New Headworks $153,000 2002 

 Fine Wastewater Screen    

 Manual Bar Screen By-

pass 

   

 Parshall Flume     

    

2 New equalization basin 

pumps 

3-250 gpms 

New Sump pump 

High-water alarm (work in existing confined 

space) 

not needed 2002 

    

3 Chlorine feeder Increased max capacity to 40 ppd $4,000 2002 

    

4 Telemetry Upgrade to Match Improvements $20,000 1998 

    

    

Work specific to this alternative - 

5      Convert Existing Unit to 

Digester 

Drain and clean existing tanks, remove all 

materials inside and install aeration/mixing 

$67,000 2007 

6 New Biolac Treatment 

System Including All Process 

Piping 

Parallel aeration basins and clarifiers and aerobic 

sludge digestion, with blowers, diffusers, 

decanting mechanisms, valves, controls, and 

piping. 

$725,000 2007 

7       Electrical Wiring and Panels $185,000 2007 

8       Yard and Site 

Improvements 

Gravel and AC Surfacing, Fencing, Landscape and 

Erosion Control 

$59,000 2007 

 Total $1,213,000  

 

5.5  Alternate Disenfection System 
 

The City of North Bonneville has been experiencing delivery problems associated with Chlorine 

gas due to transportation problems. They have also experienced an extended period of increasing 

cost for the chlorine gas. They are also concerned with the inherent dangers associated with the 

presence of such a toxic substance at there place of work. There is also the possibility that 

regulations will change and the City will be required to eliminate the free chlorine from their 

wastewater effluent.  

 

The existing tankage is of sufficient size to meet their long term flow projections but there is still 

the desire, due to the issues stated above, to look at alternate methods of disinfection of the 

treatment plant effluent. 

 

The alternatives to upgrading the existing chlorine feed equipment would be to go to a chlorine 

solution system with the understanding that there may be a need to dechlorinate in the future or 

use ultraviolet light technology. 

 



 

City of North Bonneville, WA 5-14  

General Sewer Plan  April 2007, Modified March 2008 

The cost comparison for the alternatives is shown below: 
 

 

Table 5-9. Opinion of Probable Cost for Alternate Disinfection System 

 

Alternative Description/Notes Cost  

 

1 Chlorine feeder Increased max capacity to 40 ppd $4,000 

   

2 Chlorine Solution New Chlorine Solution Feed System $30,000 

   

3 Ultraviolet  Double Bank of Open Channel UV Systems $90,000 

   

 

The least cost alternative is obviously to stay with the existing system but it does not resolve any 

issues that the City has to contend with and does not address the escalating problems that the 

City will have to address in the future. Chlorine solution feed also leaves the problem of having 

to possibily address the free chlorine issue in the effluent in the future which will carry a cost 

similar to the cost to switch from chlorine gas to chlorine solution. 

 

Ultraviolet light has been used in Oregon and Washington for more than 20 years now and is a 

well accepted and mature process alternative for disinfection of wastewater treatment effluent. 
 

 

5.6  Comparison of Alternatives 
 

Table 5-10 contains a comparison of each treatment alternative based upon descriptive criteria. 

Table 5-11 contains a comparison of each of the disinfection alternatives based on descriptive 

criteria. The costs shown are present worth (PW) costs assuming a 5 percent rate of return.  

Future costs were also inflated at 2.6 percent per year.  Because Alternatives 1 and 2 are using an 

increasingly aging system, an expected increase in O&M costs was accounted for by increasing 

the O&M costs by 1 percent per year.  Appendix G contains a tabulation of the PW analysis and 

shows the projected increases in O&M costs. 



 

City of North Bonneville, WA 5-15  

General Sewer Plan  April 2007, Modified March 2008 

 

 

Table 5-10.  Comparison of Treatment Alternatives 

 

Criteria 1.  Upgrade 

Existing WWTP 

2.  New Parallel 

Train 

3.  New WWTP-

SBR 

4.  New WWTP-

―Biolac‖ 

PW Capital 

Cost ($1,000) 

Least - $1,027 Moderate - $1,496 Greatest - $1,775 Least - $1,213 

 

Operating 

Cost ($1,000) 

Greatest – $1,046 Greatest - $1,046 Least - $953 Least - $953 

PW Total 

($1,000) 

$2,051 $2,542 $2,728 $2,166 

Operation Low complexity – 

staff have greatest 

familiarity.  

Moderate complexity 

because have 

duplicates of all units 

to operate and 

maintain. 

After initial learning 

of new treatment 

process, have 

moderate complexity 

– SBRs are generally 

easy to operate. 

Low complexity-

extremely stable 

process and easy to 

operate 

Construction Low complexity 

and straight 

forward 

construction.  

However, 

continuing 

operation during 

reinforcing of 

aeration basin walls 

may be difficult. 

Easy construction 

because existing 

WWTP can treat all 

flows during 

construction.  

However, will disrupt 

large area during 

construction. 

Easy construction 

because existing 

WWTP can treat all 

flows during 

construction. 

However, will disrupt 

large area during 

construction. 

Easiest of all systems 

to construct. Earth 

fill structures 

minimize the 

expensive 

construction 

materials required 

with other systems. 

However, will 

disrupt large area 

during construction. 

Ability to 

meet 

Discharge 

Requirements 

Have lowest 

aeration basin 

volume, so most 

susceptible to 

upset.  However, 

based upon loading 

calculations, 

capacity is 

adequate. 

Doubles aeration and 

clarification capacity 

so should greatly 

increase stability. 

 

Integral equalization 

of SBR should 

maintain stable 

operation. 

Extended aeration 

system and 

conservative clarifier 

design has 

documented history 

of very high quality 

effluent, and very 

low O&M 

requirements 

Other 

Features 

Simplest approach. 

Retains older 

―package‖ 

treatment 

technology. 

Retains older 

―package‖ treatment 

technology. 

Reduces need for 

recycle sludge pumps 

and need for separate 

clarifier tank. Does 

have lot of moving 

parts. 

Will provide long-

term treatment with 

little change in 

operating 

requirements. 

 

 

 

 

 

 

 

 

 

 

 



 

City of North Bonneville, WA 5-16  

General Sewer Plan  April 2007, Modified March 2008 

Table 5-11.  Comparison of Disinfection Alternatives 

 

Criteria 1.  Upgrade 

Existing Feed 

Equip 

2.  Change to 

Chlorine Solution 

Feed Equip 

3.  Change to 

Ultraviolet Light 

PW Capital 

Cost  

Least - $4,000 Moderate - $30,000 Greatest - $100,000 

Operating 

Cost (annual) 

Greatest – $15,000 Greatest - $15,000 Least - $7,000 

PW Total 

(4%, 20 yrs)) 

$208,000 $234,000 $195,000 

Operation Low complexity – 

staff have greatest 

familiarity.  

Moderate 

complexity, learn 

new process, deal 

with liquid solutions 

Low complexity, 

minimal staff 

requirements to 

operate 

Construction Will need to 

provide for 

temporary facilities 

during construction 

Will need to provide 

for temporary 